
BBL DESCRIPTION PART# BBL DESCRIPTION PART#QTY QTY

Page 1 of 3E872 AC Self Generating 11/1/2013ELLIPTICAL

OWNER'S MANUAL 1 E872-001001
PH SCREW M3*L8 15 002-212-042003
MSHRM TOP PH SCW M4*L16 D8.5 2 002-210-004009
FAN VENT 1 C572R-014010
FAN 1 C570R-142011
PH SCW M4*P0.7*L35 2 002-211-230012
KEYPAD 1 C572R-011013
PH SCREW M3*L8 2 002-212-042015
HTR PC BOARD 1 3100-74016
OVERLAY 1 E872-017017
MAGAZINE HOLDER 2 E83-09018A
WHITE KEY CUSHION 8 032-630-280019
SMALL COVER 1 C572R-017020
MSHRM TOP PH SCREW M4*L8 6 002-210-014021
PROGRAM BOARD 1 065-220-051024
PH SCREW M3*L8 2 002-212-042025
USB+CSAFE BOARD V1.1 1 T652-182A026
USB COVER 1 C572R-024027
MSHRM TOP PH SCW M4*L16 DI8.5 4 002-210-004028
DISPLAY RIGHT SIDE SMALL COVER 1 C572R-025029
DISPLAY LOWER COVER 1 C572R-027030
MSHRM TOP PH SCW M4*L16 DI8.5 4 002-210-004031
MSHRM TOP PH SCW M4*L25 4 002-210-005032
STICKER-SPORTSART-210*71*0.45 1 058-063-100033A
PH SCW M5*P0.8*L15 4 002-211-256034A
INNER HEX SCW 4 002-205-614035
SERRATED WSH D18*d8.5*t2.0*19T 2 003-304-063036
CAP 1 016-330-082037
SPRING WASHER M6 4 003-302-011038
WIRE-HTR CONTACTS TO HTR BRD 1 E880-11040
INNER HEX SCW 1 002-205-614041
SPRING WASHER M6 1 003-302-011042
SERRATED WASHER BW5  3/16" 1 003-304-050042A
WIRE - FAN TO FAN PC BOARD 1 C570R-53043
WIRE- DISPLAY TO CARDIO BRD 1 C570R-05044
STICKER - BATTERY RECHARGE 1 082-363-030046
STICKER - POWER SWITCH 1 082-463-021047
ZIP TIE 20 NA048
WIRE-ELECTRO-MAGNET TO DRV BRD 1 E880-144049
WIRE - BATTERY CHARGER 1 E872-050050
ZIP TIE 1 NA052
GROUND WIRE 1 045-027-020053
PH SCW M4*P0.7*L12 1 002-211-232054
FLAT WASHER D8*d4*t1.0 1 003-301-017055
WIRES - HTR 2 E86-25056
PH SCREW M3*L8 2 002-212-042057
SUPPORT-LEFT 1 E872-066066
MSHRM TOP INNR HEX SCW M5*L16 4 002-203-052068
FOOTPLATE-LEFT 1 E83-30069
FLYWHEEL WASHER 2 103-306-003095
HEX NUT 3/8"*26T*7mm 2 001-102-042096
TUBE CAP 2 8300-26105
HTR CONTACT PAD 2 E86-27109

MSHRM TOP PHILLIP SCW 4 002-210-013110
ROLLER COVER A-LEFT [SUB] 1 E880-37112
ROLLER COVER B-LEFT [SUB] 1 E880-37113
STRIDE ARM COVER A-LEFT [SUB] 1 E872-422114
PH SCW M6*L6 4 002-211-131115
BOTTLE HOLDER LOWER COVER A [SUB]1 E872-458116
MSHRM TOP INNER HEX M6*P1.0*L16 3 002-203-021117
FLAT WASHER D12.7*d6.8*t1.0 3 003-301-031118
BOTTLE HOLDER LOWER COVER B [SUB]1 E872-458119
WIRE -DISP-STRIDE W L&R CONN 1 E872-120120
WIRE - DISPLAY TO PEDESTAL 1 E872-121121
STRIDE ARM COVER B-LEFT [SUB] 1 E872-422128
WIRE-VR TO LEFT MOTOR & SWITCH 1 E872-129129
PH SCW M4*L12 4 002-212-074131
MSHRM PH SCREW M5*0.8*L12 2 002-209-132132
COVER-RIGHT PEDESTAL 1 E880-01133
COVER -LEFT PEDESTAL 1 E880-02134
PEDESTAL 1 E872-138138
STICKER - PEDESTAL BASE 1 087-263-100140
SUPPORT BAR LOWER COVER-RIGHT 1 E880-86141
FRONT BASE COVER 1 E880-85142
PH SCW M5*P0.8*L15 1 002-211-256143
MSHRM PH SCREW M5*0.8*L12 2 002-209-132144
SUPPORT BAR LOWER COVER-LEFT 1 E880-84145
SUPPORT WASHER D20*d7*t2.0 2 E822-034B146
INNER HEX SCW 2 002-205-614147
STATIONARY HANDLE 1 E880-83148
PH SCREW M4*P0.7*L8 4 002-211-223149
POWER SWITCH BRACKET 1 E872-150150
FOAM-LEFT 1 082-457-010151
FOAM-RIGHT 1 082-457-020152
PH SCW M5*P0.8*L8 1 002-211-255153
SERRATED WASHER BW5  3/16" 1 003-304-050154
SPRING WASHER M5*t1.0 1 003-302-004156
WIRE - GROUND WIRE 1 E872-157157
PH SCW M4*P0.7*L12 1 002-211-232158
FLAT WASHER D8*d4*t1.0 1 003-301-017159
STICKER - GROUND WIRE STICKER 3 000-063-002160
PH SCW M5*P0.8*L8 2 002-211-252163
ADAPTOR BRACKET A 1 E872-164164
STICKER - TERMINAL BRACKET 1 087-263-110166
FINGER SHIELD - LEFT 1 E880-78168
MSHRM TOP INNER HEX SCW 6 002-203-072169
SPRING WASHER M10 6 003-302-008170
WASHER D21*d10.5*t1.5 6 NA171
BEV HD INR HX  M6 M10*P1.5*L20 2 002-202-045172
SCW INSERT M10 6 001-107-020174
ELECTRO-MAGNET 1 020-124-010175
FLAT WASHER D22*d8.2*T2 1 003-301-042176
SPRING WASHER M8 1 003-302-010177
INNER HEX SCW M8*L20 1 002-205-820178
IDLER PULLEY COMPLETE 1 E880-75179
IDLER PULLEY BUSHING D10*L69.2 1 082-413-030180

www.sportsartamerica.com                                               partsorders@sportsartamerica.com                                       866-709-1750



BBL DESCRIPTION PART# BBL DESCRIPTION PART#QTY QTY

Page 2 of 3E872 AC Self Generating 11/1/2013ELLIPTICAL

WASHER D16*d10.2*t1.0 2 003-301-141181
WAVE WASHER WW-10 2 003-303-011182
INNER HEX SCW 1 002-205-614184
PH SCW M5*P0.8*L8 8 002-211-252185
RUBBER BLOCK 3 E80-14186
INNER HEX SCW M10*P1.5*L120 1 002-205-398187
OUTER HEX SCW M10*P1.5*L22 1 082-401-011188
IDLER PULLEY PRESSURE AXLE 1 082-413-220189
IDLER PULLEY BUSHING B 1 082-430-312190
IDLER PULLEY SPNG 22.5*4.0*L80 1 082-404-011191
SPEED SENSOR-OPTIC SENSOR 1 8007-39192
PH SCW M5*P0.8*L8 2 002-211-252193
STRIDE LINKAGE COVER 2 805P-39194
CLIP 1 062-472-010197
RUBBER BLOCK 1 A951-84198
PH SCW M5*P0.8*L15 2 002-211-256199
MAIN FRAME 1 NA-FRAME200
CENTER FRAME COVER 1 E880-79201
RIGHT INNER PANEL 1 E880-89202
PH SCW M5*P0.8*L8 4 002-211-252203
DRIVE BOARD 1 E870-153208
DRIVE PULLEY 1 805P-64209
DRIVE BELT 5PK 1195 1 E880-112210
INNER HEX SCW 2 002-205-614214
STICKER - SPORTSART L252mm #3C 2 000-063-820219
COVER-LEFT REAR SCREW 1 E880-63220
MSHRM TOP PH SCW M5*L12 8 002-210-031222
REAR CENTER TOP COVER 1 E880-65223
PH SCW M5*P0.8*L15 1 002-211-256225
FLAT WASHER D10*d5*t1.0 1 003-301-036226
SCREW COVER-RIGHT REAR 1 E880-68227
REAR CENTER COVER 1 E880-66228
MSHRM PH SCREW M5*0.8*L12 8 002-209-132229
SCW COVER - RUBBER 2 E880-69230
PROGRAM IC 1 E872-231231
ALTERNATOR 1 E870-148232
FLAT WASHER D22*d8.2*T2 2 003-301-042233
SPRING WASHER M8 2 003-302-010234
INNER HEX SCW M8*L20 2 002-205-820235
BELT - 420J5 FLYWHL-ALTRNATR 1 E872-236236
WIRE - DRIVE BRD TO PEDESTAL 1 E872-239239
WIRE - STRIDE SET 1 E872-240240
LINKAGE KNUCKLE 2 805P-43244
C-CLIP 1 004-401-006251
SPINDLE BEARING 6204ZZ 2 8003-73254
CRANK BUSHING 1 E822-089255
WAVE WASHER D45.5*d33.7 1 003-303-003256
INNER HEX SET SCW M5*L5 1 002-204-064257
FIXED PC-FOOT PLATE CUSHION 4 182-010-250258
INSULATOR 2 082-031-011259
MSHRM TOP INNER HEX M6*P1.0*L16 4 002-203-021260
INNER HEX SCW 4 002-205-613264
WIRE - HTR 2 E86-101266

WIRE-STRIDE MTR&SWITCH>PED CBL-R1 805P-77267
PH SCREW M4*P0.7*L8 6 002-211-223271
PH SCW M4*L12 6 002-212-074272
COVER A -RIGHT SHOULDER [SUB] 1 E872-452273
ACCESS COVER 2 8300-18280
MSHRM TOP INNER HX M5*P0.8*L12 8 002-203-050284
STRIDE MOTOR ZIRC FITTING 2 E86-023285
PH SCW M4*P0.7*L6 4 002-211-076290
STRIDE ARM ADJUST COVER 2 8300-119291
FOOTPLATE SET PLATE 2 E83-31314
PH SCW 4 002-211-255315
FLAT WASHER 4 003-301-012316
MSHRM TOP INNR HEX SCW M5*L16 4 002-203-052318
FOOTPLATE-RIGHT 1 E83-96319
ROLLER COVER SET - RIGHT[SUB] 1 E880-105320
PH SCREW M4*P0.7*L8 12 002-211-223321
ROLLER COVER SET - RIGHT [SUB] 1 E880-105322
COVER B -RIGHT SHOULDER [SUB] 1 E872-452327
SUPPORT WASHER D20*d7*t2.0 2 E822-034B330
INNER HEX SCW 2 002-205-614331
SUPPORT -RIGHT 1 E872-332332
SUPPORT BAR SCW COVER 2 E880-39334
PH SCW M5*P0.8*L15 2 002-211-256335
MSHRM TOP INNR HEX SCW M8*L15 4 C572R-132336^
SPRING WASHER M8 4 003-302-010337
COVER CAP 6 C570R-59338
PH SCW M5*P0.8*L15 3 002-211-256339
BOTTLE HOLDER 1 E880-15340
STRIDE MOTOR - RIGHT 1 805P-05342
STRIDE MOTOR - LEFT 1 805P-12343
WIRE -JUMPER BETWEEN BATTERIES 1 E872-345345
WIRE - BATTERY TO DRIVE BRD ##SEE BBL1 E872-413346
WIRE - HTR BRD TO DISPLAY 1 C570U-109347
WIRE - TO BATTERY CHARGER 1 E870-143348
OVERLAY AND KEYPAD SET 1 E872-401401
DISPLAY W UPPER COVER COMP 1 E872-402402
DISPLAY BRD 1 C572R-404403
FAN VENT AND BRACKET 1 C572R-403404
FAN COVER 1 C572R-405405
RECEIVER BRD 1 C572R-417406
DISPLAY LOWER COVER ASSY 1 C572U-407407
USB COVER 1 C572R-406408
E872 DISPLAY W UP&LOW COVERS 1 E872-409409
FAN ASSY 1 C572R-411410
DISPLAY NECK ASSY 1 E872-411411
DISPLAY NECK ASSY >SN 0275682 1 E872-411A411A
WIRE - BATTERY TO DRIVE BOARD 1 E872-413413
HARDWARE KIT  (TOOLS ONLY) 1 E872-415415
LEFT LEVEL SWITCH - ORANGE 1 E830-28416
HBAR GRIP W HTR & SWITCH-LEFT 1 E86-13417
PEDAL CARRIAGE-LEFT 1 E870-49418
LEFT VERTICAL ARM ASSEMBLY 1 E872-419419
GUIDE ROLLER - FRONT 2 8300-19420

www.sportsartamerica.com                                               partsorders@sportsartamerica.com                                       866-709-1750



BBL DESCRIPTION PART# BBL DESCRIPTION PART#QTY QTY

Page 3 of 3E872 AC Self Generating 11/1/2013ELLIPTICAL

GUIDE ROLLER AXLE 2 8300-20421
STRIDE ARM COVER SET-LEFT 1 E872-422422
STRIDE ARM ASSY-LEFT 1 E872-423423
FOOTPLATE CUSHION- ORANGE 2 E825-40424
SECONDARY ROLLER HARDWARE 2 E880-47425
PEDAL CARRIAGE ROLLER AXLE 2 805P-21426
BOLT - PEDAL CARRIAGE ARM 2 8300-24427
FOOT PLATE AXLE 2 E83-32428
GUIDE ROLLER - REAR 2 8300-22429
REAR COVER - LEFT SIDE 1 E872-430430
REAR COVER - RIGHT SIDE 1 E872-431431
12V BATTERY W/ SPADE CONNECTOR 2 8300-70432
TRANSPORT WHEEL AND AXLE SET 2 C572R-438433
REAR FOOT 2 E880-72434
SPINDLE CRANK 2 E872-435435
WEDGE PIN 2 8100-63436
FLYWHEEL 1 E872-437437
BOLT / BUSHING & WASHER 2 805P-40438
BOLT&BUSH-STRIDE LINKAGE REAR 2 E880-57439
STRIDE RAIL REAR BOLT KIT 2 E83-97440
STRIDE RAIL 2 E880-51441
LEVELER FOOT W/ STAR NUT 2 G572U-429442
STOPPER 2 A916-37443
SPINDLE 1 E872-444444
ROLLER COVER SET - RIGHT 1 E880-105445
FOOTPLATE SUPPORT 2 E83-31446
RIGHT SUPPORT COVER 1 E880-106447
RIGHT STRIDE SWITCH- ORANGE 1 E86-110448
HBAR GRIP W HTR & SWITCH-RIGHT 1 E86-109449
PEDAL CARRIAGE-RIGHT 1 E880-96450
VERTICAL ARM  ASSY -RIGHT 1 E872-451451
COVERS -RIGHT SHOULDER 1 E872-452452
VERTICAL ARM ASSY-CVR&ROLLER-R 1 E872-453453
TERMINAL BRACKET B 1 E872-454454
BATTERY BRACKET 1 E880-154455
ROLLER COVER SET-LEFT 1 E880-37456
LEFT SUPPORT COVER 1 E880-40457
BOTTLE HOLDER LOWER COVER SET 1 E872-458458
WIRE-GROUND WIRE ASSY- EUROPE 1 NA460
POWER SWITCH BRACKET 1 E872-461461
STRIDE LINKAGE-LEFT 1 E880-56462
STRIDE LINKAGE-RIGHT 1 E880-93463
DRIVE BOARD 1 E870-153466
CONSOLE MAST 1 E872-500500
IHP BOARD 1 065-220-190H001
PH SCREW M3*L8 1 002-212-042H002
WIRE - DISPLAY TO USB 1 065-227-440H003
WIRE -  IHP TO USB 1 065-227-430H004
IHP OPTION KIT 1 NA-SALESH401
# # # #   PARTS NOT SHOWN   # # # #NS-000
GREASE GUN & RED LITHIUM 1 LUBE-05NS-001
# # # # # #    NOTES    # # # # # #NT-000

www.sportsartamerica.com                                               partsorders@sportsartamerica.com                                       866-709-1750



l h
o. llicjrcrh Toet heededr' -)- l q't

. (() ) yy jj pj . .v ) g a jg

'kkk
. . 2 E & & - F- 1 () a c
tr:ldtl
jpp
itlr,p .... . j' t ()R<, . .

ê* Tl01 3 C h E - F- 10 é? D ZPTIZN
%

g 4 EA&-F-1():l) npTluhk f'or nLD
*

' 

j.-j )Z r' e a S e ç) u rl k i -t L1 W rl C C S rl Q rl U1 Q C : gr pj pj - r- ) g a gr up T Iugj
I

Disptcy I with pedestct g 6 CAE-FE-IOZE EIFDTIEIN f'or NEw
NEk/ :seciat oumbec f'r-om 0275682;? 

. 3rvl 
a i r) f' rm a rq e j

I

I
I

I
I

i P o ($

4
0

E 5
1!o !
, l :
: 5 i

: L1 1)* (()

#

# .
' Lxiecnat TV cack I

ntegcated TV

6y 0
. :

- 

li j :
Ii.: I O N E V

:
*

1

Lxlecnat TV cack

CHANGE CHANGE uslys rkjrkj snL-Es aL-uu up IIIAGRAM DIAGRAMIIAT: CHANGE DESCRIP T IZN gku NAME sn EA&-F-1()2A-BX  zê DRAWH

aûla 04 80 ,4 #g!Er,.yIi,>l1i#z/ ?& tA....1r? 727-.7 ' 'z>.-- BY eTy 1 E8 72
JVJFJV/JVI I

a01a.08.t7 g Iilïxwltvv&lN,ï:xlxùt?Fysq?xw . S'IldExi-iktrxtrpf: . 0s-t0t070aM ):t:'?l,: vEaslss ntl )h( X MEIIIELFETTFIIIZTEII L
-JT/LIEEè , vEERlrlEEn

20:1.10.26 A 77.1-1 H P J:7J#L 1j$:j'L; qk(ôS( gjj/t qjjjôjj J'j ljtjjgl jklj (Sj/( ljlkljjtklj BY RATIU 1. : 1. ((.?





7-74 ' 9 H a c C$ w a c e k i -t 4 l 5# #
?û

40a ' . ?7
406 z . g? Tg1

18ô ex * -
17 gq , / gg yg 

ygy# ?T I
. Q * p ' . . . o jyj g y* '., ygg% p . . ty g oê

: . z 4 g a / .....x4) t'''yy gt))z % * . 
w , yggt7 e&%% /o o # q 

. -.Q 
.. . ps @ oggggt') . ..*.

oo
o t? )(; p q1 czzo ,;) 31 *'. 1g(-) t7tO
o 

. j4 û t p *A
,
- - 

- 
- Q

o x - .-.- gg gt o ..t i o o
. ljk- ,,, < U* &'
* ?@/h .

xx  ew 'r (? 1 'g tg
v <hsikox

404 -QK  e *
! KN W% % O; j. g ) y y . . . 

.
.
,
0, . . . 

.y . . . . y yl o teg jxis kj gj I . . :4. !t 1 !! r- u ' I I '
,j k o ) tyi' .ù, I - l à t() ? t t I I I I à ? # j Ià

à.i,à
40a . z g?4y

407

1g 4os
?. ê? t t 1? @X$ 34 
,I

3?

, - -M
*

:. , (; g.j yy y. ) t
-  -

.
-- -  

- .: . . - r rèl 1)t:è)
- 

-------.-.--
-- -,-

---

::- 
flk::ll

x * 4% *
--
--

. 
. .- .

z .0 % 41tA 4l2 --->

- . jj zjj,A
3q W v 10

? 8 V1 4 1 2 ')- q-) s, s o go o o o o o 't t- s (y)tgl
l .--. ' . . 4)

u<-- %? 4? p) tk q o / s t) /' V r- / V / )) : ct 7 % Y V ))
160 4.?)

l1'i Disptay wilh pedeslat
CHANGE CHANGE uslys rkjrkj snk-Eg ak-uu up IIIAGRAM DIAGRAMCHANGE IIESCRIFITIDN gku NAME sn E&&-F-l0aI?-I?
n & T E .-s r-so,.--, sso v n R A w s

'
' t--7, /-/-' vo- .

''-ol a y a T y l E 8 7 a20t2.08.24 
,/j'i Iël'yê/fï4l>%'ro , lf: 411: ANi; . f(/!E4&q(:1:%## 09-tût0702M 21/1,: VX...-.-

JVJFJV/JVI I
?0t?.11.0a z'/ltxlilgxxjaïtrmlz, s 41tA r':,.A 41a , - 411 t.A 4t1, t:tgl,x ygyyyjgygg t

-

jyjgjg , s,:(,(,n vcaslss nl )h( >: MEIIIEL-

a011.1a.t'? 
,,,j'jh- 4ls aaïyulst 17g ) 9r'a())))T:?1 ()))T:? 2:v:?t: pggrgg ggh't rgqkrqg Tg hhtghg kqg Igh't hgTqgqlggg By .,,Is l:a



' hD J 0 t '1 0 r) V V 61 'I 0 q)

K 4 () ;?

48 k. a, . 1,

x xD :
vs % *- yg7 ygg

qgjrùdg fgr Iqgd ùrd Irtgjrqtpd è/ V 4 ' 3

K402

48 k. u, ' 1,

- xD :
x/ ; *
-'*- 4g-/ 4jg

OHAHGE CHANGE IIESCRTPTIUN OkINGE 2$n>1E uslrs ZVIZ.C s&L-Es BL-nw uFo DIAGRAH ;IAGRAM cAE-h-lgan-?hIIATE . , na,vs .
O ()))t? ay ,,y : cs 7aR zuyg

a
7aR zu20::.:0.26 ZZ'S''YA ( Y11 8:403 

) 5.1211 hl P J-ttq H 4 () 1 l/sj'l'Y 
yj yjy y y y yLM VLVILW I

VERSInN At X X MZDEL G8-,7a/G77:FETTFIIIZTE)II (
-JTCCEI ) VERIF-IE?

FLEISE g1h'T rlkkrqg 11 rhï1hE klEl 1Sh'T rtJIh1El1/Eg BY Rnrln 1:5



C 4 () 1

C 4 () 4

(?0 > gj
A k /

N
- ?j

(21T @p(218 
- .,c g?tq Q ,y k i?g

. 
-
x + g?1 ù??C? 

. cu > '>

* gt tC? . : y w
. X.
' % v's f(2 4 : i i - 
.w. lkry.-:: ië > .,- - c) -ii : c)(zb 

k : ii ii . 
..... 

-  z (281
!: ië c4.ga w(26 
:-: :2 - 

..- z''-
ei-2 î . (21? x(27 

.,,,- w

(28
0403

C1g

C11

CHANGE CHANGE uslys rkjrkj sAL-Es BL-uw up IIIAGRAM DIAGRAMIIATE CHAHGE DEVCRIPTIZN gju NAME xn E>>-F10:D-&
/ D R h V NO O 

uy a,y t Ea-/azua-/a() l t t)a a l P.l#..'2 / L Ct' E:l?,tllr7E'> *zb'l IFPF/FTIJ//
vERslnN h t X X MZDELFEèTTFIIZ-rE)II (

-JT/LIEE ) vE.(,IEs
FLErSE gph'l rlqkrkg T1 rhtlhE kp1 (îh'T rqIp1q1/Eg BY R,,In 1:8




